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GREAT SUMMIT CO., LTD.
1F-8, NO.7, WO-CHUAN 1 RD.,
HSIN CHUANG DIST., NEW TAIPEI CITY

The following merchandise was submitted and identified by the vendor as:

Product Description: Waterproof, Dustproof Ventilation Valves
Style/ Item No.: IVD12/ No.1

Manufacturer/ Vendor: Great Summit Co., Ltd.

Country of Origin: Taiwan

Quantity: Total 1 piece

Testing Period: Jul. 8, 2013

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required : (According to client’s test specification, please see following sheets in detail.)
1. Waterproof test

Test Results: - PLEASE SEE ATTACHED SHEETS -

Signed for and on behalf of
SGS TAIWAN Ltd.
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Winson Tseng
Asst. Manager
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1. Waterproof test:
Test Equipment:
Name Brand Model Serial No.
Water Splash Test Chamber T-MACHINE TMJ-9710A T-10-120304

Lab Environmental Conditions:

Ambient temperature: (25 £ 3) C
Ambient humidity: (55 + 20) % RH

Test Method/ Specification:
Test method: Reference to the DIN 40050, IP-X9K
Water temperature: 80 £5) C

Water pressure: (8 ~10) MPa

Table rotation speed: 5 £ 1)rpm

Water flow rate: (14 ~ 16) L/min
Reference point: 0°, 30°, 60°, 90°
Test duration: 30 seconds/ position

@ Examine the appearance of specimen(s) by visual check after this test.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retamed for 90 days only Th|s test report cannot be reproduced, except in full, without prior
written permission of the Company. [ Ep Ve » I ik [ SISV Bt 1t > Tl \ﬂ JfE {F\”’ 90~ o FAA j’f‘ I ‘Fﬂ[zﬁﬂfﬁ

This document is issued by the Company subject to |ts General Conditions of er ice prln ed rleaf, ava||ab|e on refquest ora c dasible at wwwsgs com/terms_and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e- -document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction

issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if
any. The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction

documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

No.31, No.33, No.35, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Talwan/% A T ORwAT A EFIT T R 315, 335, 35 5L
No.134, Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7 "% %374 2 ¥ F% 7 1§ 134 55
cBREPHERFF P |1(886-2) 2299-3279 f (886-2) 2299-9558 WWW.tW.Sgs.com
Member of SGS Group



TEST REPORT
Reliability Laboratory Report No.: HC60207/2013

Page: 3 of 4

Specimen:
Style/ Item No.: IVD12/ No.1

Quantity: Total 1 piece

Test Result:

Check Item
Does any water enter the enclosure?

Style/ Item No.

IVD12/ No.1 No

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days onIy Th|s test report cannot be reproduced, except in full, without prior
written permission of the Company. [#7ERVE @] » g N [ SR LR A1 7 o TRl I"ﬂ*—\@l“ P90 = o K e RS A IR 0 ] ‘F‘ﬂ[zﬁﬂf" .

This document is issued by the Company subject to its Géneral Condmons of er ice pr|n ed overleaf, ava|lable on request or acfcgssmle at wwwsgs com/terms_and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e- -document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction

issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if
any. The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction

documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is

unlawful and offenders may be prosecuted to the fullest extent of the law.

No.31, No.33, No.35, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Talwan % L T ORHAT A EFIT T R 3150, 335, 35 5L
No.134, Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# # 7 "% %374 2 ¥ F% 7 1§ 134 55
cBREPHERFF P |1(886-2) 2299-3279 f (886-2) 2299-9558 WWW.tW.Sgs.com

Member of SGS Group



TEST REPORT

Report No.: HC60207/2013
Page: 4 of 4

Reliability Laboratory

Test Photos:

2. Waterproof test 3. Waterproof test

— — — The End of Test Report — — —
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